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Bay Arga Compliance Labs Corp.

TEST REPORT

REPORT No.: R5Z1405194121E Date: May 23, 2014 Page 1 of 12

Report on the submilted samples said to be:

Sample Nama . 10°Cozy Plush Giratfe

Styla /ltam Mo, o CP-GIR-1

Tesi Age Reguest - All ages

Tested Age Grading o All ages

Coundry of Crigin ¢ CHIMA

Counfry of Destination ;UK

Sample Receiving Date  : May 18, 2014

Testing Feriod : May 19, 2014 - May 23, 2014
Results Please refar fo next page(s).

Signed for and an behalf of

BACL
Checked by: Approved by:
Candance Yu Evan Huang Lance Les
Enginasr Technical Supervisor  Technlcal Supervisaor

This report i valid only with a vaid digiial sinature. The digital signatune may be avalladie anly unger the AdobefeR

This Test Fepad is issuad by the Comparny subjecd 1o its Conditions of lssuance of Tes! Report printed overeal 3E8ta
in dhis Test Repart reter only 1o The sample(s] teslad uniess olhenwise slaled and such samplefs) are retained for (s
shall nol be reproduced expected in full, withaul writlen eporoval of the Company.

Bay Area Compliznce Laboratories Corp, {Shenzhen)
&F, ke 3rc Phase of Wanli ndugtial Buliding, ShiHua Road. FuTian Free Trade Zone Shenzhen, Susngdong, China

Tel #BE-T55-33320018  Fax +B6-755-33320008
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TEST REPORT

REPORT No.: RSZ1405194121E Drate: May 23, 2014 Page 2 of 12

Summary of Test Results:

TEST REQUEST CONCLUSION
|A | European Standard on Safety of Toys ' Bl e T e
1.EN 71-1:2013+A2:2013- Mechanical and Physical Pmpames Pass
2EN T1-2:2011 - Flammabikity Pass
ZEN 71-3: 2013 - Migration of Cerain Elements Tests Pass

Commyission Regulztion (EU) No 1262013 of 13 February 2013 amending Annex XVl to
_haghlaﬂun (EC) Mo, 1807/2008 (REACH) on Azu celorants mntent{‘resft as the —
| requirement of ciient) i

fe"=|rconciusion.

This report Is valid only with a valid digital signature. The digital signature may be available only under the Adobe softwana above varsion 7.0.

This Tes! Repo is iBsuad by Me Company subject 1o its Condilions of issuance of Test Repon printed ovedeal or attached. The resulls shawn
in this Test Report refer anly to the sampleds) tested unlass othensise stated and such sample(s) are relained far 30days only. This Tesl Repod
shall rot be reproduced expacted in full, without written approval of the Company.

Bax Area Complianee Labomtories Corp, (Shenzhen)
GiF, the 2rd Phase of Wanli Indusiriel Bullding, ShiHua Rosd, FuTian Free Trade Zone Shenzhen, Guangdeng, China
Tal: +86-TS5-33320018  Fex <BS-752-33320008
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Bay Area Compllance Labs Corp.

TEST REPORT

REPORT No.: RSZ1405184121E Date: May 23, 2014 Page 3 of 2

Résults:
ested part{s) (only for chemical lesl ilems}):

(1) Grey printed white fabric{sewn label)
(2) Bluefgreyiwhite fabric[sewn label)
{3} Blackiwhile embroldery(eyes)

{4} Beige flannal{face/aars)

(5} Brown printed white plush{body}

(6} Dark brown flanned{limbe)

{7} Brown embroidery{nose/mouth)

{B) White embraideny(chin}

Triis repart & valid anly with & valid digtal signature, The digilal signalure may be available only under the Adobe softwars above version 7.0.

This Test Repodt is issued by [he Company subject to s Corditions of 1ssuance of Test Report prinbed overleal or aflached. The resulls shown
in this Test Repart refes enly 1o the sampla(s) lesied unless ofherwiae stated and such sampleis) are relained for 30days anly. This Test Repan
ahail not ba raproduced expected in full, wiihow witien appreval of the Company.

v Aren Complisnee L jes Coep, (8 n}
E/F. the Ard Phase of WanLl Industrial Bufiding, ShiHua Road, FuTian Free Trade Zone Shenzhen, Guangdong, Chira

Tel: +86-755-333200H8  Fax +B6-755-J3320008
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TEST REPORT

REPORT No.: RSZ1405194121E Clate: May 23, 2014 Page 4 of 12

al properlies

Result
4 General Requirements
4.1 Material cleanliness o Pass
4.2 Assembly My
43 Flexible plastic sheeting Y
4.4 Toy bags A
45 Class T MA
4.6 Expanding materials | M
. Edges | Pass
4.8 Foints and metallic wires Pass
48 Protruding parts. A,
410 Parts maoving against each other [rY
4.11 Mouth-actuated toys and other toys intended to be put in the mouth L
4.12 Balloons A
4,13 Cords of loy kites and other flying toys A,
4.14 Enclosures T NA
1 4.15 Toys Intended to bear the mass of a child A
4,16 Heavy immobile toys NA
417 Projectiles - A
4.18 Aguatic toys and inflatable toys A
4,18 Percusslian caps specifically designed for use in toys and foys using NA
percussion caps
420 Acoustice A,
421 Toys containing & non-electrical heat source A,
422 Small balls MA
| 42 Magnets M,
424 Yo-yo balls NA
428 Teys attached to food MA,

This mpart & valid cnly with 8 valid digilal signatura. The digital signature may be available aaly under the Adohe software above varsion 7.0,

This Tesl Regor is issued by Ihe Company subject 1o its Conditions of lsauance of Test Reporl prnled avarisal or attached, The results shawn
In this Tesl Report refer oniy (o the sampdais) tested unlass athenwise stated and such sampla(s) are retainad for 30days only. This Tea! Rapoi
shall nct be reproducad exaected in full, withaul willen apgroval of the Company.

oy Arca Compliance Loboratories Corp. {Shenechen) o R
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Bay Area Compllance Labs Corp.

TEST REPORT

REPORT Mo.: RSZ1405194121E Date: May 23, 2014 Page 5 of 12
Section Description | Result

5 Toys intended for children under 36 months
5.1 General requiremants. 3 | Fass
52 Soft-filled toys and soft-flled parts of a toy - Pass
53 Plastic sheeting MA
5.4 Cords, chains and electrical cables in toys MA
5.5 Liguid-filled toys M
58 Speed limitation of electrically-driven ride-on toys - MA
57 Glass and porcelain N MA
58 Shape and size of certain toys MA
59 Toys comprising monofilament fibres MA

''''' 510 Small balls M
5.1 Flay figures MA
512 Hemispheric-shaped toys MA
513 Suetion cups MA

514 Straps intended to be worn fully or partially around thie neck WA

& Packaging MA
T Warnings, markings and instructiens for use - Pzis;

MA = Mot Applicable

Usa and abuse lesting:

Il ipn Diescriplion Test Condition

8.3 Torgiee test 0.34Mm or 1807
8421 Tension tast  ( general} QoM

p422 Tension test  (seams and materials ) 70N

B.5 Dirop tast 5 drops al B50mm

a7 Impact test A mass of 1kg, 100mm
88 Coempression tast 110N

sEEE Ll

This repor i valid only with & valid digital signature. The dighal signeture may be available anly undes the Adobe software abowve version 7.0.

This Tast Repor is issued by the Company subject be #s Condilions of Issuance of Test Repor! prinled overlsaf or atlached, The results snawn
in this Test Repor reter anly to the samplejs) lested unless otharwisa staled and such samplels) are retained for 30days only. This Test Repor

shall nol be reproduced expacted in full, wihout written approval of the Company.

Bay Area mance Laloralor i 1l .
&F the 3rd Fhase of Wanli Indusirial Building, Shiua Read, FuTian Free Trade Zone Shanzhen, Guangdang. China
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TEST REPORT

REPORT No.: RSZ1405194121E Drate: May 23, 2014 Page 6 of 12

A.2. ENT1-2-Flammability

Section Description | Result
4 Requirements
4.1 General Pass
4.2 Toys to be worn on the head NA
4.3 Toy disguise costumes and foys intended to be worn by a child in play MA
4.4 Tays intended 1o be entered by a child A
4.5 Scft-flled toys Pass

MNA=  Not Applicable
Mote:  In accordance with the ENT1-2, the burning rate should not be greater than 30mm per second.,

FE AR RN AR RN AR AR A "

This report is valid only with a valid digilal signature. The digital signature may be available cnly under the Adobe software abowe version 7.0,

This Test Report is msued by the Company subject fo its Condiions of Issuance of Test Report printed overlead or attached, The resuits shawn
Inv iz Tead Repot reder anly to the sample(s) lesled uniees olhenwise stabed and such samplads] ara relained for 30days only. This Tes! Repon
ahall nol be reproduced axpected in full, withoul writlen apgroval of 1he Company.

Bay Area Compliance Leboratories Corp. [Shenzhen) . ———————
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TEST REPORT

REPORT No.: RSZ1405194121E

j f Certain Elemants Tas

Date: May 23, 2014

Page 7 of 12

Test Method: With reference to EM 71-3:2013, Analysis was performed by inductively coupled plasma atomic emission
spectrometer (ICP-AES), Gas chromatographic-mass spedrometer (GC-MS), lon Chromatography-UN-Vis (IC-LWV-Vis)

Results Limit
Element Unit Category 1l
A B T N e
Aluminiunm (Al ma'kg =50 =50 <50 =50 70000 70000
Antimaony (Sb) mar'kg =10 =10 =10 =10 560 80
Arsenic (As) mg'kg =10 =10 =10 <10 47 25
Barium (Ba) mg'kg =10 =10 <10 <10 18750 1000
Baron (B) mgkg =50 <50 <50 <50 15000 15000
Cadmium (Cd) kg =10 =10 =10 <10 17 17
Chromium (11 (Cr 11} mgikg =10 =10 =10 <10 460 480
Chromium{Vl) (CTvI} | mghkg | <02 <02 <02 02 | 02 0.2
Cabalt {Cao) mgikg <10 =10 =10 =10 130 130
Copper {Cu) ma'kg =50 =50 <5 =50 T700 YO0
Lead (Fb) | mafkg <10 <10 <10 =10 160 a0
hanganese (Mn) ma'kg <50 <50 <50 <50 15000 15000
Mercury {Hg) mg'kg <10 <10 <10 =10 84 60
Mickel (Mi} mofka =50 <50 <50 <50 830 930
Selenium [(Se) mgfkg <10 =10 =10 =10 4E0 460
Strontium (Sr) migfkg <60 <50 =50 =50 56000 58000
Tin {Sn) kg <50 «51) <50 =50 180000 180000 |
Crganic Tin® mygikg <15 <25 <25 <2.5 12 12
Zine (Zn} mg'kg <5 <50 =50 <50 46000 | 46000
Conclusion / Pass Pass Pass Pass i | i

This repart i valid anly with 8 valid digial signature, The dighal sgnature mey be svailabie anly under the Adabe soffware above version 7.0

This Tast Repar is issued by tha Company subject is #s Conditiens of issuance of Tast Ropon prinfed cvereal or allached. The resulls shown
in this Teat Fesart refer only 1o fhe sarmple(s) tesied unless oiherwise stated and such samplefs) ate rstainad far 30days only. This Test Repor
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Bay Area Compllance Labs Corp.

TEST REPORT

REPORT No.: RSZ1405194121E Date: May 23, 2014 Page 8 of 12
Resuits Linnit
| Category Il
Element Unit (8) () | " (8" 2005/48/EC ?ﬂuBm-ErEt: &
2013492/EL)
Aluminium (Al mg/kg <50 <50 —_ - 70000 70000
Antimony (Sk) mgikg <10 <10 - - SED &0
Arsenlc (As) miglkg =10 <10 == 47 28
Barium (8a) mgikg 20 | =10 — 18750 1000
Boron (B) maikg <50 <50 = - 15000 15000
Cadmium (Cd) migfkg <10 =10 - — 7 17
Chromium (1) (Crll} | makg | =10 =10 — ] = 450 450
Chromium{V1} (CrVI) | mghkg | <0.2 02 - - 02 a2 |
Cobalt (Ca) mgikg <10 =10 - - 130 130
Copper (Cu) migikg <50 =50 - - 7700 7700
Lead (Phb) kg =10 =10 s == 160 a0
Manganesa (Mn) mgkg <50 =50 - - 15000 15000
Mercury {Hg) mg'kg <10 =10 — - 04 80
Mickel (i) mgikg <50 <50 == e 930 930
Selenium (Se) mgtkg <10 =10 - - 450 450
Strantium {S) mgfkg <50 <50 - 8000 56000
Tin (Sn) mafkg =50 =50 - - 180000 180000
Orgarnic Tin* mgikg <35 <25 - - 12 12
Zinc (Zn) ma'kg =50 <50 - - 48000 46000
Conclusion ! Pass Pass NA MA i !

L Ll L e T s N 2

This report B valid anly with a valid digital signature. The digital signature may be availabie anly under the Adobe sofeware above varsian 7.0.

Thia Tesl Reparl &8 issued by the Company subjgd to #s Conditions of Issuance of Tesi Repor printed cvedeal or abached, The resuts shown
in this Test Report refer only io the sampie(s) 1851ed uniess otharwise slabed and such sarmple(s) are retained far 3Ddaye only. This Tesl Repan
shall ned be reproduced expecied in full, without written approval of the Sompany.
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Bay Arsa Compllance Labs Corp.

TEST REPORT

REPORT Mo.: R5Z1405184121E Date: May 23, 2014 Page 9 of 12

Rernark 12
Category |12 in seraped-off toy material
Remark |1:

Spluble Chromium {ill} = soluble Chremium = soluble Chromium (V1)
Remark [il:

Resull(s) of organic tin was (were) calculated while assuming the tin content wholly contributad fram

tributyltin cation uniess specified.
If saluble tin content exceeded the screening limits of arganic fin content, the resull(s) was (were) verifisd by

below methad;
- ENT1 part 3:2013, Annex G by Gas Chromatography-Mass Spectroscopy analysis,

- ==Lessthan
- MDL = Method Detection Limit
- #= The mass of sample(s) is{are) less than 10myg. not applicable to tast.
- "—-'= Mot Regulatad
A = Mat Applicable

This report Is ved only with a valid digital signature. The digital signature may be avelable ondy undar the Adobe software above version 7.0,

This Tesl Repedt a issued by the Company subject bo &5 Condilions of |ssvance of Test Report printed overleaf or attached. The results shown
in his Test Repor refer onfy 10 the sampleds) fested unless alhensise staled and such samples) are retained for 30diys only. This Test Raport

shall nat be reproduced expected in full, withaut writtan appraval of the Company.

; 2 i horatories Corp. (5 A _
&F, the 3rd Phase of WanLi indusirial Builfing, ShiHuz Road. FuTian Free Trade Zone Shenzhen, Guangdang, China

! 7 1 F: B-T55-33320008
Tel +66-755-320320018 ax: +i B.CH-RO01 (V1.0)



TEST REPORT

REPORT No.: RSZ1405194121E

B. Commission Regulation (EU) No 126/2013 of 13 Februa

1807/2006 (REACH) on Azo colorants content

Testmathod: With reference to EN 143562-1: 201 2{textile), Analysis was performed by gas chromatographic-mass.
spectromeier (GC-MS)

Date: May 23, 2014

Page 10 af 12

ulation (EG] No

Results -
No. | Hem CAS No. | Unit MDL @ ©) Limit
1 :;:::il'll:ldiphEnyU’xEﬂylamheu’Eiphenyl—d--yla 92-67-1 | molkg 5 <5 <5 30mgkg
Z | Banzidine 82-87-5 | malkg § <5 <5 30mgikg
3 | &-chior-o-toluidine B5-65-2 | mghg [ 5 =3 <6 30mgikg
4 | 2-naphthylamine 91-59-8 | mafkg § =5 <8 30moikg
o-aminoazoioluened-o-lolylazo-c-toluldinel
5 | 4-amino-2' 3-dimsthylazobenzens 87-36-3 | mofg | B <8 <5 S0mg/kg
6 | 2-amino-4-nitrotalucli5-nitro-c-toluidine 859-55-8 | mg/kg § =5 =5 J0mgfkg
T | p-chloranilin'd-chloroandine 106-47-8 | mgkyg 5 -] <5 30mgikg
2.4-diaminoanisall
8 4-methcxy-m-phenylenediaming 815-05-4 | mofkag 5 <3 <8 30molkg
4 4'-diaminodiphenylmethane/ e
% | 4.4-methylenedianiline 101-77-9 [ mghkg | & =5 5 Jomg/kg
3,3'-dichlorobenzidine/
101 3 dichiorobiphenyl-4,4-yienediaming 91-94-1 | mofkg | 5 <5 <5 0mglkg
11 | 3,3"dimethocxybenzidine/o-dianisidine 119-80-4 | mg/kyg <5 <5 30mglkg |
12 | 3,3"-dimethybenzidine/4,4'-bi-o-Toluidine 119-93-7 | mgikg <5 <5 30mglkg I

This repodt I8 vadd only wih a vald digital signature. The digital signaiue may be available only under the Adoba software above version 7.0

This Tast Report is issused by the Company subjed 1o &5 Condilians of |ssuance of Tesl Repar printed owerleaf or sttached. The results shown
Im Ikig Teal Repedt refer only o ihe sampleds] tested unless otharwise steted and such sample(s| ame metained for Jdays only. This Test Report
shall nat ba raproduced axpectad in full, without writtan approval of the Company,

Bary Area C i
B/F, the 3rd Phase of Wanll Indusi

Tel +86-755-33320018  Faw +85-T55-33320008

i I
rial Building, ShiHua Road, FuTian Frae Trade Zone Shenzhen, Guangdang, China
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Bay Area Compllanca Labs Corp.

TEST REPORT

REPORT No.: RSZ1405194121E

Date: May 23, 2014

Page 11 of 12

Results
MNo. | tem . i
o CAS No. | Unit | MDL ) © Limit
3. 3-dimethyl-4,4'-diamincdipenylmethana/
13 | 4 4 methylened-o-toluidine 638-85-0  mghkg | 6 5 =3 H0mglkg
14 | p-cresidin'S-methoxy-m-toluidine 120-71-8 | mofkg 5 =5 =5 30mgikg
4 4'-methvylen-bis-{2-chioro-aniline)/ )
15 | 372 dichloro-4,4'methylene-dianiline 101-144 | mglkg | 5 5 <5 30mglkg
18 | 4,4-oxydianiline 101-80-4 | mg'kg 5 <5 <5§ 30mgfkg
17 | 4,4 thiodianiline 138-85-1 | mg'kg 5 <5 <5 30mgfkg
18 | o-toluidine/2-aminotoluene 85-53-4 | mg'kg 5 <5 <5 A0mgkg
19 i;:;::uyIendlamlnefd--medhﬁm—phenjlunudi 95-80-7 | mgikg 5 <5 <5 30mg/kg
20 | 2.4, 5-trimethylaniline 137-17-7 | mglkg 5 <5 <5 30mgikg
21 | d-aminoazobenzeng® BO-09-3 | maglkg 5 <5 =5 30mogikyg
22 | o-anisiding/ 2-methoxyaniling 90-04-0 | mg'kg 5 =5 =5 30mgikg
Conclusion I I ! Pass Pass !
Mote:

==Less than
MDL = Mathod Detection Limit

* The EN 14362-1:2012 method{s) will enable further cleavage of 4-amincazobenzene to non-forbidden amines:
aniline or 1,4-phenylenediamine.|If the test result for 4-amincazobenzens (CAS Mo, 60-03-3) is considered as "Not
Detected (i.e.<5mg/kg) since both aniline and / or 1.4-phenylenediamine is not found|ie.<5mg/kg) by mentioned
test method, Otherwise the test method(s) of EN 14352-3:2012 is(are) employed fo verify the presence of

4-aminoazobenzeng,
Phato appendix is included

This repan | vald orly with a valid digital signature, The digital signature may be available only undar the Adobe software above version 7.0.

This Test Repat is lssued by the Company subject te #s Conditions of lssuance of Test Repor printed ovaraal o atlachied. The results shown
inthis Tes! Repart refer anly bo the samples} lesled unless otherwise sialed and sueh sampleds) ara retained for 30days only. This Tast Repod
shall not be repredused sxpacted in full, without written approval of the Company.

Compli ries Corp. (Shenzhen)
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Bay Area Compllance Labs Corp.

TEST REPORT

REPORT No.: RSZ1405194121E Date: May 23, 2014 Page 12 of 12

Appendix

Photograph of Sample
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BACL authenticale the photo on original report only

*** End of Report ***
This report is vald only with a valid digital signature, The digital signature may be available only under the Adobe software abave version 7.0,

This Test Reporn is issued by the Company subject to ils Conditions of issuance of Tes! Report printed cverleal or attached. The resulls shown
In this Test Report refar only to the sampla(s) tested unless othanwvise statad and such sample(s) are retained for 30days only. This Tes! Report
shall not be reproduced expected in full, without written approval of the Company
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Bureaw Verltas Consumer Producls Services UK Lid

TEST REPORT

REPORT REF: ALCP: 1601030614 SAMPLE RECEIVED: 16/06/2014
REPORT ISSUED:  18/07/2014

SAMPLE Cazy Plush ORDER NO :  N/A
] Ol - CROW.2
DESCRIPTION: o ot CRHED2
Turthe « CP-TUR-I
Cow - CP-COW-3
Curly Bear - CP-BEA-4
Belge Bear - CP-BEA-S
Fax - CP-FOX-|
Giraffe - CP-GIR-|
Bunmy - CP-BLUMN-3
Badger « CP.BAD.

EVALUATION TO: B5 B433:2004 Microwavable personal warmers, exduding requirements for
plant materials,

CONCLUSIOMN: The sample complied with the sbove evaluation,

Signature:

7

Amir Khalid - Hardlines Manager
AUTHORISED SIGNATORY

Paga 1ol 7

This documant should ba resd in canjurclion wilh (he atached Bureau Veritas Consumer Procucls Sorvices UK Lid,
rapart which has bean praparsd In accordance wilk 8nd I8 31 Kingsland Grangae, Woalston, Warrington, Chashire WA1
subjacl 1o Bureaa Viantas Consumer Products Services UK Lid's  ARW

slmndand Terms & Condillons, Tha rasuls and conclussans anly B 01825854360 ) bvsalas@uk bummuvantas. com
apply o the sampla(s) aubmitied and do nol guaranies the buk Wab: www buresuyeriss oo ublops

of the items from which it was olainad 1o ba of sque’ quaity.

Tasls marked # are awside the scope of our UKAS accrediiation.  Regisiered Ofice:

Results Marked"; Tha mepsumsd resud is ingide e speciication.  Gyresu Veritss Cansumer Products Sanvices LIK Lig,
limnil bt talis within tha laboratony's measurament unrcertainly, Hegistered in Englard & Wales: 00852434,

Ripsulls Marked": Tha mapsured rasul s outside the speciicalion

limvk; bl Balls: within the labaralon's massuramanl uncertainly.



REPQRT:

BuURDAu

ALC P 160103 - 0614 REPORT ISSUED:

18072044

SUMMARY OF EXAMIMNATION:

INTRODUCTION:

An examination was requested to ascertain compliance with the regquirements as detalled on page one of

this report. The follawing clauses were considered applicable and our findings were as follows:

BS 843312004 |
CLAUSE ' DESCRIPTION
4 COMPOSITION
5 _ L FEHFGRMANCE REQUIREMEMNTS
51 Microwavabilicy
521 Aceassibility - General
5.1:2 Detarmination of pressure resistance
5_2..3 MPWs having pervious primary covers
514 MPWs having impervious primary cowrs
. 532 Detarmination of resistance to overheating
533  Pressure resistance
534 Flammabilicy
6  INFORMATIVE LABELLING |
el Product marking
6.2 Durability of mariing i
ﬁ.3. A:.n:.pr;npm_ring Insructons 7
6.4 Packaging/labeling

® Geg Annex l : Moges

RESULT

Pass

Met applicable

Pass
Pass

* COMMENTS

See note |
See note 1

PagnZaol T

Bureay Verias Consumar Products Servicas LK L
Tal: w4d [0)1925 B344350 » Fax: +dd [3)1BES 651654
Wb waww Buresuy edlas. oo, ukicas
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REFORT: ALCP: 160103 : 0614 REPORT ISSUED: 1E/0F/2014

ANNEX |: MOTES

| The sarmple shall comply with the requirements of B5 EN 71-3:1995, The sample was tested to BS
EM 71-3:2013.

Date of test: 04/07/201 4

An ICP mass spectrometer was used fer the analyses. For results refer to Annex I,

It was assumed that components of a simiar cype and colour were of identical chemical
compaosition.

Textile rest sample number |1 weighed less than 100mg. It was therefore tested with the fabric
substrates.

Description of test portion and additional information (where applicable):
Galden curly pile fabric body (Curly Baar)

Black thread nose and mouth

Representative sample of black and white embroidered thread eyes
Peach plush fabric feat

Shing white fabric label with black print

White wioven fabric Intelex label with blue and grey embroidery
Fale grey mid pile fabric body {Hedgehog)

Cream mid pile fabric stomach

Pale cream plush fabric face, ears feec

10 Black plush fabric nose

I Cream embroidered thread mouth

12 Shiny black mid plle fabric body (Badger)

13 Bright whice mid pile fabric body

14 Drark grey mid pile fabric on back of body

15 Soft dull black brushed fabric ears

& Belge mid pile fabric body (Beige Bear)

17 Beige plush fabric face, ears, feet

18 Fawn mid pile fabric body (Bunny)

19 Bright white plush fabric snout, ears, feet

20 Brown plush fabric nose

2l Dark orangs mid pile fabric body (Fox)

il Cream pile fabric with brown giraffe print (Girafie)
23 Dark brown plush fabric feet and homs

24 Dark cream plush fabric snout and ears

25 Drark brown embreidered thread mouth and nostrils
24 Drark brown mid pile fabric on end of il

7 Pink plush fabric ears (Cow)

i Cream brushed fabric horms

29 Dark fawn pile fabric body

30 Mid fawn plush fabric feet

3l Bright white pile fabric bady with grey pring (Owl)
32 Clear plastic eyes

33 Green plush fabric shell (Turtle)

14 Golden plush fabric body

S8 0 O LA e L k) —
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Date of test: 16/07/2014

The resules for {combined) chromium decected in component numbers |, 3.4, 5, 6, 7, 9. 11, 18,
19, 20 and 25 were above the limic for chromium V1 (0.2mgfkg) or fell within our vncertainty of
measuremant. The components were analysed using an in-house method (CPSD-AMN-550 -
Dezection of Chromium VI by len Chromatcgraphy - IC-UVIVis), The results were as follows -

Component Result mgikg
I Goldan curly pile fabric body (Curly Bear) < 0.03
k] Representative sample of black and white embroiderad thread eyes < (0,03
4 Peach plush fabric feet =003
5 Shimy whise fabric label with black print <003
b White waven fabric Intelex label wich blue and grey embroidery =003
7 Fale grey mid pile fabric bedy (Hedgehog) <003
9 Pale erasrm plush fabrie face, ears feet < Q.03
I Cream embroidered thread mouth =003
1] Fawn mid pile fabric body (Bunny) = 0.03
] Bright white plush fabric snouwt, ears, feer < (.03
0 Brown plush fabric nose < 0.03
15 Dark brown embroidered thread mouth and nostrils < 0.03

Chromium Vi limit = 0.2mglkg

Conclusion

It can be seen from the armched results that the components tested had exwractable meml
gontents below the limits specified. The sample therefare complies with the requirements of BS
EM 71-3:2013.

When the heamble medium consists of plant materials, it shall not contan addicives, toxic
substances, pesticides or other contaminants that can affect human health. This was mot evaluaced,
The sample shall not contain any metal components, No metal components were present

The samples were examined before testing and no defects were noted.

Testing was conducted with a 1000 W domestic microwave oven. This oven had not been
evaluared by ourselves for complianoe with BS EN 60335-2-15:1997.
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ANNEX Il : TECHNICAL DATA
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SAMPLE
DESCRIPTION

Cozy Plush

Owl - CP-OW-2
Hedgehog - CP-HED-2
Turde - CP-TUR-|
Cow - CP-COW-3
Curly Bear - CP-BEA4
Beige Bear - CP-BEA-5
Fox - CP-FOX-1
Giraffe - CP-GIR-|
Bunny - CP-BUN.-3
Badger - CP-BAD-|

FIGURE 1

Page 7 of ?

Burnau Vantas Consumar Products Sarvices UK Lid
Tet: +44 (0)1925 854360 « Fax: +44 (01925 851654
Wab: www buresuverias co.ukicos




